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Product: CROWD BARRIER
Type:ESI05CB001

According to the client’s requirements.
Details see Clause 3.

Test according to the test specification.

Details see the test result in Clause 3.

Choose certainty.
Add value.

This technical report may only be quoted in full. Any use for advertising purposes must be granted in writing. This report is the
result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in

regular production.
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1 Description of the test subject

1.1 Function

Manufacturer’s specification for intended use,
STAGE

1.2 Technical Data

Dimension (L x W x H): 1250 mm x 1000 mm x 1250 mm
Weight: 28,0 kg

1.3 Product Photos
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2 Order

2.1 Date of Purchase Order

2012-01-15

2.2  Receipt of Test Sample
2012-01-24

2.3 Date of Testing
From 2012-01-24 to 2012-01-26

2.4  Points of Non-compliance or Exceptions of the Test Procedure

NA
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3 Test Results

Verdict: P = passed; F = failed; NA = not applicable.
Clause |[Requirement Test Remark Verdict
1 Loading test No visible damage P

was found after test.

A test vertical load F, of 5000N shall be distributed
uniformly applied to the whole surface of the platform,
then applied a horizontal force F; of 2000N to the
stage tested according to Figure 1.

After removal of the test load, the barrier shall not
show any visible damages such as cracks,
indentations etc.
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